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Kind of test result Standard 

result 

Result sample 

filament 

Standard result filament 

negin 

saffron 

/Threads 

Privilaged 

cut filament 

1 2 3 4 1 2 3 4 

1 Stamens with stigma                         

(mass percenr) 

 0.5     5 10 20 30 

2 Foreign material(mass percent) 

Foreign material relatet to plant(max) 

Foreign material related to 

enviroment 

 

 

 

0.1 

negative 

 

 

 

 

 

 

 

 

 

 

1 

 

 

2 

negative 

 

2 

negative 

 

2 

negative 

3 Volatile matter&humidity(mass 

percent)max 
5.94 10     10 12 12 12 

4 Total ash(mass percent)max  5.5     6 7 7 7 

5 Insoluble ash in acid(mass 

percent)max 

 0.5     1 1.5 1.5 1.5 

6 Soluble extract in cold water(mass 

percent)max 

 65     65 65 65 65 

 

7 Color additives negative negative     negative negative negative negative 

8 Picrocrocin max absorption 

in257nnm 

95 Min85     80 70 70 70 

9 Saffronal max absorption 

in330nnm 

32 50to20     50to20 50to20 50to20 50to20 

10 Crocin max absorption in440 280 Min220     200 180 150 150 

 

Kind of sample:  Threads 

Commercial name: 

Name of company: Roda Guldet AB 

Sa mple code: 

 

Series production: 

Production date:---- 

Sampling location:laboratory 

 

 Issuance result date:02/11/2020 

 

Application number: 

Sampling date:01/11/2020 

 


